350 Mag Bravo MPI(Gen +) GM V-8 1997 - Serial 0K001501 and Up - Cylinder Block And Camshaft

Section Drawing: (Hover or click to view larger)

Untitled Document
Ref. OEM Part # Hardin # Mallory # GLM # Other # Description Num Req. Superceded From Special Notes
1 NSS         NOT SOLD SEPARATE, CYLINDER BLOCK ASSEMBLY 1
This Part is not sold separately (ORDER LONG BLOCK 807449A1)
2 22-48340         PLUG-PIPE (1/4 IN.) 3

3 19-816565         PLUG-EXPANSION (15/32 IN.) 5

4 22-860088         BUSHING-ADAPTOR 1

5 22-806608A02         PLUG-DRAIN 2 22-806608A1
6 25-32509         QUAD RING 2 25-806609 3
7 19-34270         PLUG-EXPANSION (1-5/8 IN.) 8

8 17-35465         PIN-DOWEL (5/16 IN.) 4

9 22-72640         PLUG-EXPANSION (REAR CAMSHAFT) 1

10 23-85674         BEARING SET 1

11 17340T1         LIFTER-ROLLER 16 173401
12 431-811658         CAMSHAFT-ROLLER 1

13 17161T         CHAIN-TIMING 1 17161
14 43-8116591         SPROCKET-CAMSHAFT 1

15 43-17160         SPROCKET-CRANKSHAFT 1

16 10-845942         BOLT (5/16-18 X 3/4 IN.) 3 10-35339
17 12-848136         WASHER 3

18 17-843378         PIN 1 17-35312
19 17341T         GUIDE-LIFTER 8 17341
20 811662         RETAINER-LIFTER GUIDE 1

21 10-34500         SCREW (5/16-18 X 5/8 IN.) 3

22 12-811664         LOCKWASHER (5/16 IN.) 3 ¬† This Part is No Longer Available
23 845941         RETAINER-CAMSHAFT 1 811663
24 10-17343         SCREW (1/4-20 X 1/2 IN.) 2
No longer made, limited availability
25 807695         PLATE-BLOCK-OFF 1 807695T
26 27-34898   676-9-61042 700-32750   GASKET 1
3
27 10-35366         SCREW (1/4-20 X 9/16 IN.) 2

28 10-98261         SCREW (3/8-16 X 3/4 IN.) 2

29 13-35048         LOCKWASHER (3/8 IN.) 2

- 864652A01         MARINE LONG BLOCK ENGINE 1 807449A1
- 92-809825         SEALER-RED RTV (WHERE APPLICABLE) 1

- 34227Q02         PERFECT SEAL (WHERE APPLICABLE) 1 92-342271
- 27-806988A96         GASKET SET-ENGINE OVERHAUL 1 ¬† This Part is No Longer Available